
M31 - 47 

M31.2 Opa Water Supply Scheme 

 

M31.2.1 Observations for Water Treatment Plant 
 
The Opa facility has been augmented over the years and currently consists of 4 river intakes 
(one for each self contained WTP).  The original site contains Plant I, 8MLD commissioned in 
1957 and Plant II, 12 MLD commissioned in 1967.  Plant III, 52MLD commissioned in 1972 
(later increased to 72 MLD by adding an extra filter bed) and Plant IV, 40 MLD commissioned 
in 2004 are both sited at Curti, approximately 2.0 km away.   
 
Table M31.2.1 lists the summary of asset data for the WTP and Table M31.2.2 contains detailed 
asset data for the WTP.  The plant schematic is shown on Figure M31.2.1.   
[...]

P
B

am
bo

lim
G

LR
10

0
57

.0
0

60
.8

0
Ti

sw
ad

i
G

-
4

40
0

CI
P

G
LR

80
0

57
.0

0
60

.8
0

-d
itt

o-
w

/P
um

p-
1u

ni
t×

8h
rs

/ d
G

-
5

25
0

CI
P

G
M

C
 C

om
pl

ex
, B

am
bo

lim
O

H
R

65
0

73
.0

0
77

.0
0

-d
itt

o-
B

am
bo

lim
(C

T)
(3

6)
G

-
6

C
ur

ca
G

LR
30

0
40

.0
0

43
.8

0
-d

itt
o-

C
ur

ca
(2

2)
G

-
7

25
0

CI
P

Si
rid

ao
G

LR
30

0
55

.0
0

58
.8

0
-d

itt
o-

Si
rid

ao
(2

3)
, G

oa
 V

el
ha

(C
T)

(3
7)

G
-

8
50

0
CI

P
Ta

li g
ao

G
LR

80
0

42
.0

0
46

.0
0

-d
itt

o-
G

-
9

50
0

CI
P

G
LR

80
0

42
.0

0
46

.0
0

-d
itt

o-
w

/P
um

p-
1u

ni
t×

2h
rs

/d
G

-
10

50
0

CI
P

O
H

R
65

0
46

.0
0

72
.0

0
-d

itt
o-

G
-

11
25

0
CI

P
N

a g
al

i
Su

m
p

50
43

.0
0

-d
itt

o-
w

/P
um

p
G

-
12

O
H

R
15

0
55

.0
0

76
.0

0
-d

itt
o-

G
-

13
50

0
CI

P
A

lti
nh

o 
(1

96
0)

 - 
R

6
O

H
R

45
0

60
.0

0
82

.0
0

-d
itt

o-
G

-
14

A
lti

nh
o 

- R
1

G
LR

80
0

59
.0

0
63

.0
0

-d
itt

o-
w

/P
um

p
Pu

m
pi

ng
 to

 O
H

R
G

-
15

A
lti

nh
o 

- R
2

G
LR

80
0

59
.0

0
63

.0
0

-d
itt

o-
G

-
16

A
lti

nh
o 

- R
3

G
LR

80
0

59
.0

0
63

.0
0

-d
itt

o-
w

/P
um

p
Pu

m
pi

ng
 to

 O
H

R
G

-
17

A
lti

nh
o 

- R
4

G
LR

80
0

59
.0

0
63

.0
0

-d
itt

o-
G

-
18

A
lti

nh
o 

- R
5

G
LR

80
0

59
.0

0
63

.0
0

-d
itt

o-
G

-
19

A
lti

nh
o 

- R
7

O
H

R
65

0
59

.0
0

85
.0

0
-d

itt
o-

G
-

20
A

lti
nh

o 
- R

8
G

LR
5,

00
0

59
.0

0
64

.0
0

-d
itt

o-
G

-
21

C
A

B
O

 (R
as

 B
ha

va
n)

G
LR

80
0

45
.0

0
48

.8
0

-d
itt

o-
Su

b-
To

ta
l

15
,8

00
91

T
ot

al
60

,4
62

R
et

en
tio

n 
T

im
e

11
.0

hr
s

R
em

ar
ks

M
at

er
ia

l
Se

ri
es

N
o.

Sy
st

em
Ta

pp
in

g 
M

ai
n

N
am

e 
of

 G
LR

 / 
O

H
R

 / 
Su

m
p

(N
am

e 
of

 L
oc

at
io

n)
T

yp
e

G
L

R
/O

H
R

/S
um

p
E

le
va

tio
n 

(m
)

Su
pp

ly
 A

re
a

R
L=

Re
du

ce
d 

Le
ve

l, 
G

L=
G

ro
un

d 
Le

ve
l, 

H
W

L=
H

ig
h 

W
at

er
 L

ev
el

 in
 R

es
er

vo
ir,

 L
W

L=
Lo

w
 W

at
er

 L
ev

el
 in

 R
es

er
vo

ir,
 G

LR
=G

ro
un

d 
Le

ve
l R

es
er

vo
ir,

 O
H

R
=O

ve
r H

ea
d 

R
es

er
vo

ir,
 S

um
p=

Pu
m

pi
ng

 S
uc

tio
n 

W
el

l, 
M

B
R=

M
as

te
r B

al
an

ci
ng

 R
es

er
vo

ir
N

ot
e:

G
re

en
Li

ne
C

uj
ira

(O
G

)-W
ar

d 
N

o.
21

(3
3)

, M
ur

da
(O

G
)-W

ar
d(

34
), 

C
al

ap
or

(C
T)

(3
5)

,
B

am
bo

lim
(C

T)
(3

6)

Pa
na

ji(
M

 C
+O

G
)(

28
)

 



M31 - 80 

M31.3 Chandel Water Supply Scheme 
 
The Chandel facility consists of a 15 MLD plant commissioned in 2002.  Raw water is sourced 
from the Kalana River which is pumped approximately 150m to the plant.  The site contains a 
clear water sump from which water is pumped to the MBR approximately 800m away for 
onward gravity feed to the distribution system.  We understand that prior to commissioning of 
the plant, a number of rural water supply schemes were in operation and the networks for these 
schemes are now interconnected with the Chandel plant.  We understand that the rural schemes 
serve to augment the regional scheme at peak demand times. 
 
Table M31.3.1 lists the summary of asset data for the WTP and Table M31.3.2 contains detailed 
asset data for the WTP.  The plant schematic is shown on Figure M31.3.1.   
 

The raw water pump house and treatment plant are located in separate compounds.  The study 
team found these compounds to be adequately gated, fenced and secured by 24 hour on-site 
security personnel.  The plant is manually operated.  The plant operates 24 hours a day, and 
using a three shift system.  The distribution network currently needs to be enhanced, therefore 
the plant operates at only 8.5 MLD. 

 
Raw water supplied to the plant is measured at the par shall flume.  This flume has a working 
flow measuring device.  Flow measurement devices are not installed at the MBR or beyond.  
Therefore, transmission via the clean water reservoirs is estimated based on pump design 
capacities and hours of operation.  The raw water pump house has four pumps (two duty) each 
with a capacity of 200 l/s.  Maintenance standards are good and the drive couplings/shafts are 
well guarded.  

 
Maintenance is generally reactive, except for regular oiling and greasing. There is no operation 
and maintenance manual (although some equipment catalogues are available) and training for 
new staff is only provided on the job by existing experienced staff.  There are no written or 
formal safety systems for plant operation. 

 
The treatment plant is controlled manually.  Most equipment appears to be in good working 
order, except for the alum and lime mixers.  The lime mixers were not functioning at the time 
of the site visit, which meant lime was added by hand at the flash mixer point.  Generally, good 
maintenance standards are evident and the water pumps are well guarding.  Currently there are 
no logs maintained at the plant. 



M31 - 81 

The plant does not have an on-site laboratory, although equipment for measuring residual 
chlorine and pH levels is available.  Residual chlorine and pH are measured hourly by the plant 
operators to inform the process control, however records of the measurements are not kept.  
Staff from the Panaji laboratory visit the site and take samples for analysis once a week. 
 
Gas chlorination is used to disinfect the water.  Chlorination is achieved using one tonne 
cylinders.  Normally there is one cylinder in the chlorine house at any one time.  There is 
only one vacuum type chlorinator, meaning there are no standby chlorinators.  The study team 
was advised that another chlorinator will be installed.  Maintenance of the chlorinator is 
undertaken in-house, but periodic calibration is not undertaken and no maintenance records are 
kept.  No spare parts for the chlorine facility are kept on-site.  Maintenance, installation 
standards and operation practices for chlorination are poor.  Ammonia solution is used to 
detect leaks from the pipes and the connection joints.  The only facility to detect or contain gas 
leaks is an immersion tank, however it is not easily accessible during an emergency.  The 
feeder pipe to the contact tanks is made of poor quality flexible plastic hose and it is unprotected.  
This is not safe and should be rectified immediately.  Personal breathing apparatus is not 
provided and staff are not aware of the safety procedures / measures required during the 
chlorination process. 
 
Table M31.3.3 and Figures M31.3.2 show the data on monthly water quality at Chandel Water 
Treatment Plant.  Table M31.3.4 shows a list of existing reservoirs for Chandel Water Supply 
Scheme. 

 



M31 - 82 

Table M31.3.1 Summary of Asset Register of Chandel Water Treatment Plant 
 

Name of Facility Contents of Facility Remarks 
Jack Well & 
Connecting Pipe 

D9.0 m × H21.0m 
D600mm × CIP × 10.0m × 1 Line 

Kalana River 

Pump & Motor Vertical Turbine Self Water Lubricated Pump:  
Q417.6m3/hr × H28.0m × 45kw × 4 units (2 – Standby)  

Design Cap. of Intake 
Pump = 20MLD 

Raw Water 
Intake & Raw 
Water 
Transmission 
Facility Raw Water 

Transmission Main 
D400mm × 157m × CIP ×1 Line  

Aerator Cascade Type: 1 unit  
Parshal Flume & 
Flash Mixer 

Each 1 unit (for Chemical Dosing)  

Clarifloccculator Circular Horizontal Flow Type with Center Feed/Peripheral 
Collection 
Flocculation & Clarifier: D32.0m (Flocc. Zone 12.0m) × WD4.0m 
× 1 units 
Detention Period: Flocculation – 34.7min 
               Clarifier – 3.5hrs 1)  
Surface Loading for Clarifier: 27 m3/m2/d (18.8 mm/min) 2)  

1): 2～2.5 hrs 
2): 30～40m3/m2/d 
 

Treatment 
Facility 

Filter Gravity Rapid Sand Filter Type 
W4.35m × L9.00m × 4 basins 
Effective Size of Sand:0.45～0.60mm,  
Depth of Sand: 0.60～0.70m 
Filter Area: 19.6 m2/cell, 39.2 m2/basin 
Filtration Rate: 5.0 m/hr 3)  (120 m/d) 
Air Scouring Rate: ??m/hr/cell 4) (0.??m3/min/m2/cell) 
Backwash Rate: 10.2m/hr/cell 5) (0.17m3/min/m2/cell) 

Based on 
Specifications of Air 
Blower & Backwash 
Pump 
3): 4.8～6.0m/hr 
4): 36～54m/hr 
5): 24～36m/hr 

Clear Water 
Facility 

Clear Water 
Reservoir 

W20.5m × L13.0m × WD3.0m × 1 unit 
Total Volume=800 m3  
Retention Time: 1.3 hr 

 

Alum Feeding 
Facility 

Dry Aluminum Sulfate 
Solution Tank: 2 units 

 

Lime Feeding 
Facility 

Powder Lime 
Solution Tank: 2 units 

 

Chemical 
Feeding Facility 

Disinfection Facility Liquid Chlorine (1 tone Container – net 900kg) 
Chlorinator: 2 units  

 

Laboratory Frequency of 
Sampling & 
Analysis 

Not In-Service, Jar Test: Not in Service 
Daily test: pH, Turbidity, R-Cl  

 

Transmission Pump 
& Motor 

Horizontal Centrifugal Pump:  
Q360m3/hr × H115m × 179kw × 4 units (2 – Standby)  

Design Cap. of  
Pump = 17MLD 

Rising Main D400mm × DIP × 775m × 1 Line  

Clear Water 
Transmission 
Facility 

Clear Water 
Reservoir (MBR) 

W20.0m × L20.0m × WD4.0m × 1 unit 
Total Volume=1,600 m3  

 

Note: 1) ～ 4) are referring to “Manual on Water Supply and Treatment, Third Edition – Revised and Updated, May 1999” 

 

 



M31 - 83 

 

 
Figure M31.3.1 Schematic Sequence of Chandel Water Treatment Plant 



M31 - 84 

Table M31.3.2 Present Conditions of Chandel Water Treatment Plant (1/5) 

Taluka Pernem
Chandel W.T.P.

Number (1)
MLD 15
m3/d 15,000
River Kalana
Dam

Year of Construction Year 2001-2002
Year of Commission Year 2002

35 MLD

MLD 18.75
m3/d 18,750

Head Water Works : Raw Water Intake
Diameter m 6.00
Height m 5.00
Water Depth m ?
Volume m3/unit 0.0

H.W.L. m ?
L.W.L m ?

Diameter mm 600
Length m 10.00

CIP
Velocity m/sec 0.768
Loss of Head m 0.013 : Hazen-Williams Formula
Diameter m 9.00
Height m 21.00
Water Depth m ?
Volume m3/unit 0
Detension Time min 0.00
Width m 6.00
Length m 6.00
Area of Floor m2 36.00

ℓ/sec 116
m3/min 6.96
m3/hr 417.6
m3/d 10,022

Number unit 4
Stand-by unit 2

Total Capacity m3/d 20,000 OK
Head m 28.0

WPIL Ltd.
2002

Working
HP 60
kW 45

Number Unit 4
Kirlosker

2002
Working

Diameter mm 400
Length m 157

CIP "B"
Velocity m/sec 0.543
Loss of Head m 1.438 : Hazen-Williams Formula

Pipe Good
Valve Good

: 25% Losses of Nominal
Capacity

Assessment of Condition

Water Level of River

Connecting
Pipe

Year of Manufacture

Assessment of
Condition

Motor Output

Maker

Assessment of Condition
Raw Water
Transmission
Line Material

Name of Facility

Capacity of Raw Water Intake &
Water Treatment Plant

Raw Water
Motor

Jack Well &
Pump House

Control Room

Raw Water
Pump

Capacity of Plant

Raw Water Resources

Material

Capacity

Maker
Year of Manufacture

Expected Aug-
mentation Plan
(Tillari Irri-
gation Project)

Intake Well

RemarksContents

RemarksContents of Facility

Background

Item

Covered Area for Water Supply 
Name of Plant
Number of W.T.P.

 



M31 - 85 

Table M31.3.2 Present Conditions of Chandel Water Treatment Plant (2/5) 

m3/hr 781.3 625 : Answer to Questionnare
m3/d 18,750 15,000

Number Unit 1
Diameter m 9.0
Height m ?
El. of Top Aerator m ?

Good 
Number Unit 1

Good 
Number Unit 1

Good 
m3/min/unit 13.0
m3/hr/unit 781.3
m3/d/unit 18,750

Number Unit 1
Water Depth m 4.00
Overall Diameter m 32.00
Flocc. Zone Dia. m 12.00

General Season: 1 Time/48 hrs
Monsoon Season: 1 Time/24 hrs

Overall m3/unit 3,217.0
Flocculation Zone m3/unit 452.4
Clarifying Zone m3/unit 2,764.6

Flocculation Zone min 34.7 OK
Clarifying Zone min 212.3 OK

Overall min 247.1
Surface Area m2/unit 691.2
Surface Loading mm/min 18.8 Ok
W.L. of Clarifier m ?

Working Condition 
Number unit 1

Working Condition 
m3/hr/unit 195.3
m3/d/unit 4,687.5

Number Unit 4
Rapid Sand Gravity Filter

 Width m 4.35
Length m 9.00
Height m ?
Water Depth m 2.15
Filtered Area m2/unit 39.2
Velocity m3/d/m2 119.7 OK

Standard Size 
E.S. of Sand mm 0.45～0.60 : E.S. = Effective Size

Depth of Sand mm 600～700 : U. C. E. = 1.3～1.7
CIP with Header Tee
No Replacement

Water Level of Filter m ?
Working Condition 

Air Scouring Time min 5
0.34 NO

Backwashing Time min 15～20
General : 1 Time/72 hrs

Maximum : 1 Time/24 hrs

Assessment of Condition

Frequency of Desludging

Dsign Capacity

Water Treatment Plant

Clarifiers /
Settling Tank
(Coagulation
Basin)

Parshal Flume
/ Weir
Flash Mixer

Volume

Retention Time

Assessment of Condition

Filter
Washing
Criteria &
Method

Filter Media

Air Scouring
Rate

Backwash Rate
m3/min/m2

Type of Underdrain System
Year Replacement of Media

Assessment of Condition

Aerator Capacity

Assessment of Condition

Filter

Flocculator &
Drive
Arrangement Assessment of Condition

Frequency of Washing

Design Capacity

m3/min/m2

Type

Assessment of Condition

RemarksContentsItem

 



M31 - 86 

Table M31.3.2 Present Conditions of Chandel Water Treatment Plant (3/5) 

m3/min 6.71
m3/hr 402.77

Number unit 2
Stand-by unit 1

m3/min 6.71
Head m 12.0

Centrifugal
HP 100
kW 75

Working
m3/min
m3/hr
m3/d

Number unit
Stand-by unit

m3/min
m3/d

Head mm WG
HP 40.0
kW 30.0

Working
Width m 20.5
Length m 13.0
Water Depth m 3.0
Number Unit 1
Volume m3 800
Total m3 800
Detention Time hr 1.3

Pediodical
12.70
10.00

Working

kg/hr
m3/unit 9.2

Diameter m : + T.C.L. Tank 8 m3 ?
Width m
Length m
Height m
Volume m3

Number 2
Stand-by

Working
kg/hr

m3/unit 27.0
Diameter m : + T.C.L. Tank 8 m3 ?
Width m
Length m
Height m
Volume m3

Number 4
Stand-by

Working
Chemical Used Liquid Chlorine
Type of Plant & Machinery Vaccum Type : Pnwatt ?
Capacity kg/hr
Number 2

Stand-by
-

2002
Working

m

Chemical Facility
Assessment of Condition

Clear Water
Reservoir
(Sump)

Assessment of Condition
Air Blower

Assessment of Condition

Alum Feeding
Facility

Backwash
Pump &
Motor

Capacity

Motor Output

Assessment of Condition

Last Date of Cleaning

Capacity

Capacity

Total Capacity

Motor Output

Water Level

Unit

Name of Facility

Unit

Assessment of Condition

Total Capacity

Type of Pump

Contents of Facility Remarks

Lime Feeding
Facility

Capacity

Safty Measures Taken

Disinfection
System

Unit

Commissioned
Assessment of Condition  



M31 - 87 

Table M31.3.2 Present Conditions of Chandel Water Treatment Plant (4/5) 

Not in-service  ?
-

Availability of Skilled Chemists -
Availability of Required Chemicals From Assonora Store

: ? month store
Use of Test Reports As per Format

20 Parameters Tests Fortnightly
Daily Test: Turb., pH, R-CL

General Quality of Water Treatable with Water Treatment Process
Raw Water Quality Turbid., Low pH

Clear Water Quality Excellent

Number of Transformer (1) (2)
Pole Mounted / Pad Mounted Floor Floor
Capacity kVA 630 630
Number

Standby
Commissioned 2002 2002

Year 30 30
- -

Good Good

No Flow Meters
Working

Valve's Condition Working Condition
Visible Leakage and Locations
Building Condition Good
Wastewater Disposal Arrangements Sludge Chamber with Disposal

ℓ/sec 100
m3/min 6.00
m3/hr 360.0
m3/d 8,640

Number 4
Stand-by 2

Total Capacity m3/d 17,000
Head m 115.0

Vertical
Kirlosker

2002
Pump Working Condition
Valve Working Condition

HP 240
kW 179

Number Unit 4
Maker Crompton
Year of Manufacture 2002
Assessment of Condition Working Condition
Diameter mm 400
Length m 775
Material DIP (K-9)
Velocity m/sec 1.382
Loss of Head m 4.698 : Hazen-Williams Formula

Pipe Working
Valve Working

Last Replacement

Frequency of Sampling & Analysis

Other Operating Valves

Equipment Status

Laboratory

Jar Testing
Chemical Testing Laboratory

Likely Design Life

Name of Facility Contents of Facility Remarks

Transformers

Assessment of Condition

Flow Meters

Year of Manufacture
Assessment of
Condition

Transmission
(Clear Water)
Motor

Motor Output

Raising Main
(Transmission
Lines)

Assessment of
Condition

Unit

Other Important Assets

unit

Type of Pump

Transmission (Clear Water) Facility

Maker

Transmission
(Clear Water)
Pump

Capacity

 



M31 - 88 

Table M31.3.2 Present Conditions of Chandel Water Treatment Plant (5/5) 

Width m 20.00
Length m 20.00
Water Depth m 4.00
Number Unit 1
Volume m3 1,600
Total m3 1,600
Detention Time hr 2.6